
1 

 

 

 

 

NORTHEAST MEGA FOOD PARK PVT LTD 

AT 

GUWAHATI, ASSAM 
 
  
  
 
 
 
 
 
 
 
 

 
 
 

TENDER DOCUMENT FOR 

WASTE WATER TREATMENT PLANT 

FOR THE PROPOSED MEGA FOOD PARK 

AT NALBARI, TIHU, GUWAHATI, ASSAM 
 

 

 
 
 

 
 
 
 

  
 
 
 
CONTRACT NO.   : TPK/15010               FOR NORTH EAST MEGA FOOD PARK LTD. 

 
DH/RANS/ :                           
 
PAGES :     

 
May 2014 

 



2 

 

INDEX 
 

 
 

 
 

 
 
 
 
 
 
  

 

Sr. No. Description Page 
 

 
1. 
 

2. 
 

3. 
 

4. 
 

5. 
 

6. 
 

7. 
 

8. 
 

9. 
 

10. 
 

11. 
 

12. 
 

13. 

 
Tender Notice 
 
Preface 

 
General Conditions of Contract 
 
Appendix 
 
Format Bank Guarantee  
 
General Technical Specifications 
[...]
used etc. should be as per relevant IS 

codes / standards wherever possible. 

The contractor shall operate the plant, 
maintain the same as required on a 
regular basis and achieve the required 
treated waste results for a period of 6 
month (Max.) from the date of 
commissioning and handing over at his 
own responsibility. The waste water 
treatment Plant (WWTP) will operate 
for 24 hours. 
 
During this period the contractor shall 

also train client’s personnel in 

operation and maintaining of the plant. 

The bidder shall furnish a list of 

essential spares for 1 year operation 

as recommended by him. 

The Bidder should include with his 

offer a list of consumables including 

first fill of chemicals, lubricants etc. 

indicating quantities thereof. Cost of 

first fill is to be included in the price for 

supply, delivery, installation, testing, 

commissioning and handing over of 

the plant. Subsequent requirement of 

chemicals and any other indispensable 

consumables will be included in 

operation and maintenance charges 

for plant operation 

Concurrence/ Variations 

to be indicated by Bidder 

12. As Built Drawing 

13. Indemnity Bond Not Applicable 

14. Codes / Standards 

15. Plant operation 
and maintenance 

Technopak Advisors Pvt. Ltd.     15010    Waste Water Treatment Plant 
 



16 

 
 

Sr. 

No. 

Particulars Required 

Electricity will be supplied free of cost 
by client. 

Bidders should indicate expected 

monthly consumption of electrical 
power and all consumables which are 

to be Guaranteed within ± 10% 
variation. 

The Bidder during the operation under 
his responsibility shall affect the 
necessary systematic analyses and 
shall register every extra ordinary 
event or action which has taken place 
(repairs, maintenance of equipment, 
etc.) 

Laboratory facilities 

The Bidder shall maintain the record of 
analyses carried out per statutory 
requirements. Expenses for testing kits 
& equipment, supply of chemical 
reagent, maintaining of equipments 
etc, supply of chemical reagents for 
laboratory tests and any other 
indispensable consumable material is 
to be borne by the contractor/Owner as 
mutually agreed. 

Chart for manpower to be deployed for 
operation and maintenance should be 
enclosed with the offer. 

Concurrence/ Variations 

to be indicated by Bidder 

16. Tools and Tackles All tools, tackles, scaffoldings required 

for successful commissioning of the 

plant to be included in the price. 

No place will be made available to 

house labour for erection of the 

equipments. Contractor to make his 

own arrangements for this purpose. 

The contractor to make all safety 

requirement / norms in the event of 

any mishap or accident it will be the 

bidder’s responsibility to tackle and 

sort out the entire matter with 

concerned authorities. Under no 

circumstances client will be 

responsible or brought into picture. 

The contractor will be required to clear 

the site within 1 week on completion of 

works. 

17. Labour Housing 

18. Safety 

Requirement 

19. Clearance of Site 

on completion 

Technopak Advisors Pvt. Ltd.     15010    Waste Water Treatment Plant 
 



17 

 
BG Format/Performance BG 

Format

 

BANK GUARANTEE FOR RELEASE OF EMD / RETENTION MONEY 
 

THIS GUARANTEE is made on the ----------------- date of ------------------- by (Name of Bank) 

having its registered office or branch office at (address of bank) _________________ 

(hereinafter refereed to as the “Guarantor” which expression unless repugnant to the 

context shall include its successors, assigns etc.) in favour of M/S________ a company 

formed under the Indian Companies Act 1913 and having a Registered office at 

____________________ (hereinafter referred to as the CLIENT) which expression, unless 

repugnant to the context, shall include its successors and assigns, etc.) 

 

 
 
 

WHEREAS the CLIENT has entered into a contract vide their Purchase Order/ 

Contract No.…………………………. Dated ………………. (which expression unless 

repugnant to the context shall include any amendments thereto) with (Name of the 

Contractor) having its registered address at __________________________ 

(hereinafter referred to as the “CONTRACTORS” which expression unless repugnant 

to the context shall include its successors and assigns etc.) for (brief description of 

scope of contract) for CLIENT,s factory at 

_____________________________________________________________ 

 

 

 

 

 

AND WHEREAS to secure due performance of the contract, CLIENT is entitled in 

terms of the said contract to retain a sum of Rs. ______________________ 

(________________) as retention money to be released after 

_________________ 

 
  

AND WHEREAS the contractors have requested for release of the amount of 

retention money to them on their furnishing a bank guarantee for the said amount. 

 

NOW in consideration of CLIENT making the advance payment of Rs. __________ 

(_______________) to _____________________ we (name of the Bank), the 

Guarantor, agree as follows: 

 

 
a. We hereby unconditionally and irrevocably guarantee the refund to CLIENT any sum or 

sums upto Rs. ______________ (______________) on __________ first demand in 

writing, stating that the sum or sums claimed is/are due to CLIENT by reasons of 

contractors failure to fulfill any of its obligations under the contract.  under this guarantee 

and the amount stated by CLIENT to be so due shall be final and binding on the 

Guarantor notwithstanding any dispute or controversy between the contractor and 

CLIENT arising out of this contract, or any other contract whatsoever. 

 
 
 
 
 
under this guarantee and the amount stated by CLIENT to be so due shall be final 
 
 
 
under this guarantee and the amount stated by CLIENT to be so due shall be final 
 
 
 
under this guarantee and the amount stated by CLIENT to be so due shall be final 
 

c. Neglect or forbearance on the part of ____CLIENT___ in enforcement of payment of any 

monies the payment whereof is intended to be hereby secured or giving of time by 

___CLIENT___ for repayment thereof shall not in any way relieve me/us, the guarantor 

of my/their liability under this guarantee. 

 

 

 

 

 

 

 

Technopak Advisors Pvt. Ltd.     15010     Waste Water Treatment Plant 
 



18 

 

 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

NOTWITHSTANDING ANYTHING CONTAINED HEREINBEFORE, the liability of the 

Guarantor under this guarantee is restricted to Rs._________ (_______) The Guarantee 

shall remain in force until (date)____________ in case no claim is lodged by _CLIENT__ 

upon the Guarantor within six months from (date)______ that is on or before 

_(date)_____________ all the rights of CLIENT____________ under the said guarantee 

shall be forfeited and the Guarantor shall be relived and discharged from all liabilities there 

under, this guarantee shall then be returned to the Guarantor for cancellation on expiry. 

 
 
 
 
 
 
 

e. We, the said Guarantor hereby further agree and undertaken that in the event of invocation of 

this Guarantee by __CLIENT_______________. We shall make the payment of the 

guaranteed sum immediately on demand within a period not exceeding _7__ days from the 

date of such demand, failing which we further under undertake to pay interest @ 18% p.a. 

for the intervening period of delay commencing from expiry of such period of 7 days till the 

date of final payment of the guaranteed sum. 

 

 

 

 

 

 
SIGNATURE OF GUARANTOR 

Technopak Advisors Pvt. Ltd.     15010     Waste Water Treatment Plant 
 



19 

 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

 

 

 

 
 
 
 
 
 
 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

 

4. GENERAL TECHNICAL SPECIFICATIONS 

4.1. Source 

The source of wastewater to the WWTP majorly from the food processing waste and toilet blocks, 
canteen & welfare facilities. All effluent / sewage will be generated over a 24 hours period. 

 

4.2. Quantity 

The expected raw wastewater quantity is 1000 m /day. In which 700 m
3
 /day of industrial effluent 

generates from fruit & vegetables processing. However, 300 m
3
/day of sewage generates from toilet 

blocks and canteen waste. 
 

4.3. Expected characteristics of Raw Wastewater 

Parameters 

Flow 

pH 

TSS 

BOD 

COD 

ppm 

ppm 

ppm 

Units 

m /day 3 

3 

Industrial effluent 

700 

6.5 – 7.0 

600 – 800 

2000 – 2500 

3000 - 4000 

Sewage 

300 

6.5 – 7.0 

300 – 450 

250 – 300 

400 – 500 

4.4. Expected characteristics of Treated Wastewater 

Parameters 

Flow 

pH 

TSS 

BOD 

COD 

ppm 

ppm 

ppm 

Units 

m /day 3 
Treated wastewater 

1000 

6.5 – 8.5 

< 100 

< 30 

< 250 

4.5. Concept 

A compact and easy to operate Waste Water Treatment Plant is recommended, consisting of anaerobic 

treatment followed by aerobic treatment. The polishing of the effluent and disinfection to be done by tertiary 

treatment to meet the treated wastewater characteristics specified. The treated water should be suitable for 

Toilet flushing purpose. Excess will be used for gardening/ green area development. The ease of 

maintenance and operation is of utmost importance in the design of Waste Water Treatment Plant. 

Technopak Advisors Pvt. Ltd.    15010     Waste Water Treatment Plant 
 
 



20 

 

 
 



21 

 

 
 
 
   
      
      
            

          

         

           
           

        

         
  
  
  
  
  
  
  
  
  
  
  
  
           
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
  
                
               

 

4.6. Scope of work for Contractor 

The scope of work shall include design, supply, testing, erection and commissioning of 
the wastewater treatment plant as per scheme envisaged 

The treatment plant shall consist broadly of the following units:- 

a. 
b. 
c. 
d. 
e. 
f. 
g. 
h. 
i. 
j. 
k. 
l. 
m. 

Effluent Lift Pumps 
Bar screen cum Oil & Grease Trap 
UASB reactor & Buffer Tank 

Secondary Clarifier and sludge recycle pumps 
Intermediate holding tank with feed pumps 
Pressure Sand Filter 
Activated Carbon Filter 
Sludge Holding tank 
Filter Press with feed pumps & provision of Sludge Drying Beds to be considered.  
Sludge Drying Beds 
Dosing systems – Chlorine, any other required 
Treated Water Tank & Disposal Pumps 

Interconnecting pipe work complete with valves fittings, etc., interconnections between pumps, tanks, and 
chemical dosing systems as per battery limits specified in schematic flow diagram. Instruments such as pressure 
gauges, Electro-magnetic Flow meter (non-contact type), ORP meter for automised chlorination, auto level 
controllers, flow indicators as required. Motor control panel complete with starters, push buttons, indicating 
lamps, isolating switches, fuses, internal and external power and control cabling / wiring from panel to motors 
and auto level controllers. Painting of equipment and piping. Any additional requirement for treatment deemed fit 
by the bidder should be clearly indicated giving the equipment details. Bidder should work-out the design of the 
plant in details and give the required flow diagram, size of each equipment along with the plant hydraulics and 
layout. The offer without these details may not be considered. Bidder to also indicate the technology & price 
separately if automatic remotely operated PLC controlled plant with manual operation option can be incorporated 
in the scheme. 
 
 
 
 
 
 
 
 
 

Process Description 4.7. 

 

4.7.1 Inlet Screen Chamber 
 

Raw effluent shall flow into the inlet screen chamber by gravity. Large solids particles shall be intercepted by 

a fine step screen. A manual screen shall be installed in parallel with the screw screen as a standby screen 

when the step screen is under maintenance. Floatable Oil & Grease shall be removed manually from Oil & 

Grease trap which having a baffle wall arrangement. 

 

 

 

Technopak Advisors Pvt. Ltd.    15010     Waste Water Treatment Plant 
 
 

The Contractor can propose suitable effluent treatment methods like standard extended aeration Waste 

Water Treatment Plant, differential flow-floating sludge system, etc. The allocated space and shall be 

subject to the approval of the Project manager / Consultants. 

The HRT of Equalisation Tank, UASB & Aeration Tank are fixed in this tender tender i.e.  as 18, 15 & 

24 hrs.not clear  

Aerobic Bio-Reactor MBBR Based with diffused aeration  



22 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

Separate Inlet screen chamber shall be providing for sewage. Overflow of which feed 
to Equalization tank. 

4.7.2 Equalization Tank 

The equalization tank shall be designed to provide a minimum storage of 18 hours at 
peak flow while pumping. Two submersible pumps as per schedule shall be provided 
with level switch control and automatic cut-in of the standby unit. 

4.7.3 UASB reactor 

In the UASB process, the whole waste is passed through the anaerobic reactor in an up flow mode, with a 
hydraulic retention time (HRT) of only about 12-15 hours at average flow. No prior sedimentation is 
required. The contractor may take the provision of attached growth anaerobic digester. The upflowing 
mixed effluent (Trade & Domestic) itself forms millions of small "granules" or particles of sludge which are 
held in suspension and provide a large surface area on which organic matter can attach and undergo 
biodegradation. A high solid retention time (SRT) of 30-50 or more days occurs within the unit. No mixers 
or aerators are required as required mixing is achieved by the turbulence of upward rising effluent. The gas 
produced can be collected and used if desired. Anaerobic systems function satisfactorily when 
temperatures inside the reactor are above 18-20° Excess sludge is removed from time to time through a 
separate pipe and sent to a simple sand bed for drying.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

4.7.5 Clarifier Tank 
 
The effluent after bio-oxidation shall enter the rectangular/cylindrical hopper bottom sedimentation tank 
where the sludge effectively settles to the tank bottom. The clear effluent shall weir into the chlorination 
chamber.  
 
The activated sludge collected in the sludge tank shall be returned to the aeration tank for further 
oxidation of the incoming organic matter by means of automatic siphoning . 
 
 

4.7.4 MBBR Reactors 
An aeration system similar to MBBR aeration tank or compact attached growth reactor shall be provided for 
aerobic degradation of remaining organic content, mixing and aerating the effluent. 
 
Effluent shall be retained in the aeration tank for optimum duration and subjected to biochemical oxidation 
by fine bubbles aeration. 
 
 

Any sludge settled on the surface of the clarifier tanks shall be returned to the aeration tank by automatic 
siphoning /pumping. 
 

4.7.6 Chlorination System 

A chlorine contact tank with a capacity of not less than 30 min average flow detention shall be furnished. It 
shall be attached to the settling tank. Construction shall be similar to the other tanks and panels 
comprising the treatment plant, and shall include flow diversion baffles and outlet of the chlorine contact 
chamber for measuring the waste flow. A chlorine feed system shall be furnished as a complete package 
assembly for installation in the plant room. Assembly shall include baseplate, electronic positive 
displacement type chemical feed pump, HDPE chemical grade solution tank, suction and discharge tubing 
and fittings. 
 
 
 
 
 
 
 

Technopak Advisors Pvt. Ltd.    15010     Waste Water Treatment Plant 
 
 



23 

 
 

Each chlorine solution dosing pump shall perform to achieve a residue not more than 1mg/l in the treated 
effluent. Solution feed pump shall have a minimum capacity of 1l/hr chemical pump will operate on 50 Hz 
supply. HDPE - Chemical grade solution tank shall be of no less than 200 litre capacity and include suction 
line fitted with strainer. Control shall be by means of compound loop (i.e. flow proportional and residual 
measuring). 
 
 
 
 

The feed pump shall be of variable speed positive displacement, solenoid-driven diaphragm metering 
type. 
 

4.7.7 Treated Water Tank 

All treated water will collect in this tank from thereon will pump to the flushing tanks. Excess will reused 
for gardening purpose. 
 

4.7.8 Sludge Thickening / Holding Tank 

Excessive sludge shall be stored in the sludge holding tank for dewatering, after it feed to the 
dewatering equipment before disposal. 
 

4.7.9 Tertiary Treatment 

This tertiary treatment shall be provided for the effluent used for Toilet flushing and may be used for 
cooling tower make-up water tank system. 
 

The tertiary treatment plant shall comprise of the pressure sand filters and activated carbon fi lters. 
This shall be sized to accommodate 100% of the effluent discharge flow rate and shall achieve the 
performance as outlined and described in Design Criteria. 
 
Details of the equipment layout proposal shall be submitted for review by the Project Manager with 
tender documents. 
 

4.8. General requirement of Mechanical works Piping and Instrumentation 

The following give the minimum requirements of the different components of the system. The figures 
indicated are for contractor’s references. It shall be the contractor’s responsibility to select equipment for 
the plant proposed by them so that the capacities and performance of the Waste Water Treatment Plant 
meet with the criteria set out in this specification. 
 
 
 
 

All equipment and components of the system shall be of top quality construction and shall be corrosion 
resistant. 
 

4.8.1 Coarse Screening Equipment 

Bar screen shall be of 304 stainless steel construction. Drip trays shall be provided for holding 
and drainage of the screenings. A manual by-pass screen of 30mm opening with stainless steel 
drip tray shall be provided. An isolation valve shall be provided to divert the flow to the by pass 
screen when the screen requires service. 
 
 
 4.8.2 Effluent Pumps 

Working and standby effluent pumps shall be provided. Each shall be of submersible type c/w guide 
base to facilitate case of removal, lift chain and automatic discharge connection. Pump casing and 
impeller shall be of cast iron material. Shaft shall be of 
 
 

Technopak Advisors Pvt. Ltd.    15010     Waste Water Treatment Plant 
 
 



24 

 
 

stainless steel material. The BOQ identifies quote rate for alternate MOC. Contractor to ensure 
submission of quote for same. 
 

4.8.3 Pumps 
a.  Pumps shall be selected to have the best efficiency at the specified duty point. The pumps shall 

be suitable for continuous operation at any point within the range of operation as stipulated in the 
data/specification sheets.  

 
b.  Pumps shall have a continuously rising head-capacity characteristics from the specified duty 

points towards shut off point, the maximum being at shut off point to enable parallel operation. 
The pump head at shut off point shall be approximately 110 % but shall not exceed 120 % of the 
head at the specified capacity point. Under all circumstances, the range of operation of the pumps 
shall exclude any unstable operating zone of the head-capacity curve. 

 
c.  The pump set along with the drive motor shall run smooth without undue noise and vibration. 

Acceptable peak to peak vibration limits shall be generally guided by the Hydraulic Institute 
standards of USA. Acceptable limit of sound pressure level is 80 dB (A) at 1 m distance. 

 
d.  The pumps shall be single stage with impellers of radial flow design. 
e.  The impeller shall be dynamically balanced. 
 
f. The pump shaft shall be guided by bearings in the casing assembly of approved make. 
 
g.  The thrust bearing shall be of adequate size to withstand the weight of all rotating parts as well as 

the imposed hydraulic thrust. 